0 nta r l O @ Ministry of the Environment, Conservation and Parks

Ministére de ’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 5300-DH2H67
Issue Date: July 11, 2025

Prism Farms Limited
731 Mersea Road 7 Rd
Leamington, Ontario
N8H 3V8

Site Location: 731 Mersea Road 7
Municipality of Leamington, County of Essex

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

existing Sewage Works and establishment, usage and operation of new Sewage Works (MBBR treatment unit),
for the treatment of sanitary sewage from existing, proposed and future bunkhouses, greenhouse ranges,
warehouse, irrigation room, facility washrooms and all other accessories at Prism Farms and Final Effluent
disposal to the Mersea Road 7 north dry-ditch which convey flows to the Lebo Creek Drain as follows:

Classification of Sewage Treatment Plant (Upon Completion of Construction of All Proposed Works):
Tertiary

Details of Service Area:
® Type of Occupancy: Greenhouse Development
® Type and Number of Units :

two (2) existing bunkhouses including Phase 1 (16 on-site workers) and Phase 2 (24 on-site workers);
one (1) proposed Phase 3 bunkhouse (24 on-site workers);

one (1) future Phase 4 bunkhouse (24 on-site workers);

provisional Phase 1 to Phase 4 (32 on-site workers);

Phase 1 to Phase 4 ranges, warehouse and office (52 local staff); and

Phase 1 to Phase 4 loading docks (4 external transporation personnel).

© © © © © ©

Design Capacity of Sewage Treatment Plant:

Page 1 - NUMBER 5300-DH2H67



Design Capacity with All Prior to Completion of Upon Completion of

Treatment Trains in Operation | Construction of All Proposed Construction of All Proposed
Works Works

Maximum Daily Flow 13.9m/d 36.0 m'/d

Influent and Imported Sewage

Receiving Location Types

In Collection System Sanitary Sewage

At Sewage Treatment Plant None
PROPOSED WORKS

Oil & Grease Interceptors (OGI)

One (1) OGI 17,700 L (3,900 IG) pre-cast oil interceptor tank designed to receive kitchen waste streams
only from proposed migrant worker’s quarters, providing capture and containment of fats, oils and greases
(FOG) generated within the kitchen waste stream.

Primary Treatment

Equalization Tank (EQ/PS1): One (1) 33,500 L (7,000 IG) equalization tank with an active stage volume
0f 25,200 L (24.0 hours retention) and contingency storage of 8,300 L (8.0 hours), housing duplex sewage
transfer pumps designed to equalize and temporarily store diurnal and instantaneous peak sewage flows,
facilitating even distribution to plant on a cyclical basis, to achieve a continuous feed rate condition at
Average Day Flow (ADF) over 24 hours, discharging to sludge storage (SS1)/primary clarifier tank (PC);

Primary Sedimentation Tank (SS1/PC): One (1) 55,000 L (12,100 IG) two-chamber primary
sedimentation tank, with the first chamber dedicated to chemically enhanced primary-secondary sludge
storage (SS1), discharging to a second chamber which is to function as a primary clarifier (PC), designed to
provide settlement, integral storage and anaerobic digestion of primary and secondary solids, with
corresponding reductions of 5-day Biochemical Oxygen Demand (BODS) and Total Suspended Solids
(TSS).

Secondary Treatment

Moving Bed Biofilm Reactor (MBBR): A 2-stage MBBR biological treatment system designed for organic
oxidation (¢cBODS reduction) and nitrification to secondary treatment levels, with nitrified effluent recycled
back up to 200% of the ADF to the primary sedimentation tank for pre-anoxic denitrification utilizing the
soluble BOD fraction as substrate;

Primary Chemical Addition: A primary point of chemical addition to primary sedimentation tank SS1/PC

Page 2 - NUMBER 5300-DH2H67




for chemically enhanced primary sedimentation and precipitation of soluble phosphorus;

Secondary Chemical Addition: A secondary point of chemical addition to the effluent from the MBBR to
allow the precipitation of soluble phosphorus within the final clarifier;

Final Clarifier: A 6.87 m’ final clarifier designed for settlement of secondary biological solids and
phosphorus precipitate following the addition of a chemical precipitant (alum, Clariphos or equal) upstream,
complete with sludge withdrawal and surface skimmer pumps for return of secondary sludge to the sludge
storage tank (SS1) for anaerobic digestion, co-thickening, compaction and storage, with final clarifier
effluent discharged by gravity to a Filter Feed Well (FFW);

Filter Feed Well: A filter feed well with duplex pump arrangement to convey secondary effluent discharged
from the final clarifier to a tertiary filtration system comprised of two (2) bag filters in series followed by a
NextSand polishing filter.

Tertiary Treatment

Provisional Chemical Addition: A provisional point of chemical addition (precipitant or
precipitant-flocculant) to the filter feed for precipitation of residual soluble phosphorus and the
agglomeration of residual solids (i.e. pin floc) following final clarification;

Tertiary Filtration: A duplex bag filter system containing 100 micron and 50 micron polypropylene filters
for pre-filtration, followed by a 350 mm diameter NextSand Filter for supplementary solids polishing and
particulate phosphorus removal following final clarification, with filtrate discharge to an ultraviolet (UV)
disinfection system;

UV disinfection Units: Duplex pressurized ultra-violet disinfection treatment units within the tertiary

treatment and control room, rated to treat up to a maximum capacity of 6.81 m3/hr, for final wastewater
disinfection prior to gravity effluent discharge to the nearby dry-ditch.

EXISTING WORKS

Existing on-site sewage treatment systems with a maximum daily sewage flow of 13,900 L/d consisting of:

Oil & Grease Interceptors (OGI): 6,600 L (1,450 IG) OGI (to be retained ).
Septic Tank: 29,500 L (6,500 IG) septic tank (zo be retained ).
Dosing Tank: 9,100 L (2,000 IG) dosing tank (to be retained ).

Waterloo Biofilter: 18,200 L (4,000 IG) biofilter with treated effluent redirected to the proposed
Equalization Tank (EQ/PS1) via a 50 mm diameter sanitary forcemain (zo be retained ).

Sub-surface disposal: Area bed sub-surface disposal bed previously dosed with effluent from the Waterloo

Page 3 - NUMBER 5300-DH2H67



Biofilter (to be decommissioned ).

including all other mechanical system, electrical system, instrumentation and control system, piping, pumps,
valves and appurtenances essential for the proper, safe and reliable operation of the Works in accordance with
this Approval, in the context of process performance and general principles of wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

1. "Annual Maximum Daily Influent Flow" means the maximum Influent collected in a single day during a
calendar year;

2. "Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;

3. "BODS" (also known as TBODS) means five day biochemical oxygen demand measured in an unfiltered
sample and includes carbonaceous and nitrogenous oxygen demands;

4. "CBODS5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in
an unfiltered sample;

5. "Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of
Part 1.1 of the EPA;

6. "District Manager" means the District Manager of the appropriate local district office of the Ministry
where the Works is geographically located;

7. "E. coli "refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development,
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on
the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate
thermotolerant species). Depending on the procedure used, data are reported as either colony forming units
(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for
tube or multi-well methods);

8. "EPA" means the Environmental Protection Act , R.S.0. 1990, c.E.19;

9. "Existing Works" means those portions of the Works included in the Approval that have been constructed
previously;

10. "Final Effluent" means effluent that is discharged to the environment through the approved effluent
disposal facilities, that are required to meet the compliance limits stipulated in the Approval for the

Page 4 - NUMBER 5300-DH2H67



11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

Sewage Treatment Plant at the Final Effluent sampling point(s);

"Grab Sample" or "Grab" means an individual sample of at least 1000 millilitres collected in an
appropriate container at a randomly selected time over a period of time not exceeding 15 minutes;

"Influent" means flows to the Sewage Treatment Plant from the collection system;

"Licensed Engineering Practitioner" means a person who holds a licence, limited licence or temporary
licence under the Professional Engineers Act, R.S.0. 1990, c. P.28;

"Maximum Daily Flow" (also referred to as Peak Daily Flow Rate or Maximum Day Flow) means the
largest volume of flow to be received during a one-day period for which the sewage treatment process unit

or equipment is designed to handle;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and
includes all officials, employees or other persons acting on its behalf;

"Monthly Average Effluent Concentration" is the mean of all Single Sample Results of the concentration
of a contaminant in the Final Effluent sampled or measured during a calendar month, calculated and
reported as per the methodology specified in Schedule D;

"Monthly Geometric Mean Density" is the mean of all Single Sample Results of E.coli measurement in the
samples taken during a calendar month, calculated and reported as per the methodology specified in

Schedule D;

"Normal Operating Condition" means the condition when all unit process(es), excluding Preliminary
Treatment System, in a treatment train is operating within its design capacity;

"Operating Agency" means the Owner, person or the entity that is authorized by the Owner for the
management, operation, maintenance, or alteration of the Works in accordance with this Approval;

"Owner" means Prism Farms Limited, including any successors and assignees;
"OWRA" means the Ontario Water Resources Act , R.S.0. 1990, c. 0.40;

"Preliminary Treatment System" means all facilities in the Sewage Treatment Plant associated with
screening and grit removal;

"Proposed Works" means those portions of the Works included in the Approval that are under construction
or to be constructed;

"Secondary Effluent" means the effluent from the Secondary Treatment System;

"Secondary Treatment System" means all facilities in the Sewage Treatment Plant associated with

Page 5 - NUMBER 5300-DH2H67



biological treatment, secondary sedimentation and phosphorus removal unit processes;

26. "Sewage Treatment Plant" means all the facilities related to sewage treatment within the sewage treatment
plant site excluding the Final Effluent disposal facilities;

27. "Single Sample Result" means the test result of a parameter in the effluent discharged on any day, as
measured by a probe, analyzer or in a composite or grab sample, as required;

28. "Works" means the approved sewage works, and includes Proposed Works and Existing Works.
You are hereby notified that this environmental compliance approval is issued to you subject to the terms and
conditions outlined below: